ENGINE# Z2S-1P62YML

ZONGSHEN 190CC ENGINE

FOR ILLUSTRATION ONLY

thumpstar.com.au
thumpstar.co.nz
thumpstarusa.com

CYLINDER HEAD COVER ASSEMBLY POS. PART NO ERP CODE ENGLISH NAME QTY NAME
A TS0069 Complete Assembly
1 100055588-0006 Bolt, M6x20 4 GB16674/MEEI2M6x20(Z 5 )
A- Assembly 2 100056258-0002 Cylinder End Loam Cake 1 W190%I 3k 24 & (i EE)
) 3 100061486 Seal Ring,Of Upper Cover Cylinder Head| 1 W1Q0HI SL3k # £
1 4 100032827-0001 Bolt, M6x105 2 GB70.187$2M6x105(= E )
5 100106562 Washer,96.2x1x¢10 3 I E(96.2x1x910)
6 100010971-0003 Screw, M6x12 1 GB819. 1IFFT M6x12(Z )
7 100061405 Rocker Axle Dead Plate 1 W1904E EHIEE4R
8 100100535-0006 Nut 4 SB1255AILABIR R BME(Z O H)
9 100106576 Washer,¢8.5x2x¢18 4 I E(p8.5%2x18)
10 100100867 Dowel Pin,p8x12x(6.3 1 L Hp8x12x¢6.3
11 100107798 O-Ring,96.5x1.8 1 OV (¢6.5%1.8_A bk fs)
12 100104154 Spark Plug 1 ZY150: K fEZE & #(NGK_CPRBEA)
13 100056259-0002 Cylinder End Combination 1 W190S FI3L4H & (i h i {E)
14 100010835-0001 Bolt, M6x10 1 GB70.18712M6x10(= A7)
15 100100441-0005 Bolt, M6x32 2 | GYBRILHES ONL B2 MEx32(Z E4)
CYLINDER ASSEMBLY POS. PART NO ERP CODE ENGLISH NAME QY NAME
A TS0070 Complete Assembly
1 100010557 Pin,¢10x14 4 DT190S L HEH R AR ()
A - Assembly 2 100208887 Gasket Assy Cylinder Head 1 | Wi0SEHEAERT_Bas WA L)
L 1 3 100061501-0001 Cylinder Block Assembly 1 FHE(910x1.2x¢16)
4 100106579 Washer,@10x1.2x@16 1 | ZS96F i B IEM10x16x1.25(= F )
5 100100418-0001 Bolt, M10x16%1.25 1 DT190SEHEHT(WE)
6 100208605 Gasket Cylinder Block 1 WI1503K EEZHE(RE )
7 100208743 Gasket Tensioner 1 2 w7 s
8 100200521-0001 Chain Tensioning Wheel 1 GB16674/NEE2M6x18(=E H)
9 100011531-0007 Bolt, M6x18 2 S8R




VALVE MECHANISM POS. PART NO ERP CODE QY NAME
A TS0071 Complete Assembly
1 100105320 Valve Locker 4 NG ES
2 100200691 SpRing,Seat 2 ZY1505 158 & A (L)
3 100200726 Inner SpRing,Assy 2 ZY150S5 NS EEES
4 100105334 Seal Valve Stem 2 TORMBAS
A - Assem ny 5 100200702 Outer Valve SpRing,Retainer 2 ZY1505 )5 & (T)
L 6 100061495 Exhaust Valve 1 W190HFSI]
7 100061496 Intake Valve 1 WIQ0i# 5[]
. 8 100061498 Centrifugal Mass Ass 1 W10 ERABRAS
15 9 100057814 Decompression SpRing,Of Camshaft| 1 DT190/8 E@ S R (2#)
10 100010837-0002 Bolt, M6x16 2 GB70. 144 M6x16(= 1 £¥)
11 100057815 Limit Plate Reducting Valve 1 DT1908 % MERAIR (2#)
12 100105059 Timing Driven Sprocket 1 |DT190IER) MzhiE0(2# 3418 _HRER)
11 11 13 100061326 Gamp Shaft Comp 1| w190 § S (3 R_Hi%6001Z_61906)
ce 14 100200333 Rocker Arm Parts 2 ZY150E BEE(RE_RE_RE)
) 15 100061404 Rocker Axle Shaft Sleeve 1 WI190HE B M E
il 16 100061403 Rocker Axle 1 W190%E BH(#5)
9 . 17 100061402 Rocker Axle 1 W190$E B il (HFS)
' =-3 18 100105108 Sproket Chain 1 | VESPA125IE RS § 4B & (5%94_KifHE)
| =
5 ¢—!
4 —_— J
.
b—{
- i
—-_——
RIGHT CRANKCASE COVER POS. PART NO ERP CODE ENGLISH NAME QY NAME
A TS0072 Complete Assembly
1 100032994 Retaining Ring, 20 1 GB893.15 20
A - Assembly 2 100100867 Dowel Pin,¢8x12x6.3 2 T HeBx12x06.3
1 3 100104807 Oil Seal 12x20x5 1 CH1257k R i) (12x20x5_AEM)
4 100203079 Pushing Rod Clutch 1 DT115-AB & R HAT
5 100208653 Gasket R.Crankcase Cover 1 WIS HhiEE B HR(TERM)
6 100104760 Oil Seal 10x17x5 1 | ZS96E & B4 BATME (10x17x5_T )
7 100106292-0001 Controlling Arm Assembly Clutch 1 DTI0B&BBIEAS(ZEH)
8 100203124 Clutch Controlling Arm Spring| 1 CBI2STEARIRI BERE
9 100055897-0003 Cover Comp Right Crankcase 1 [ WI0ESEHS (F@M_BR_MA (L)
10 100104740 Oil Seal 26x16x7 1 | IB175-FCIEanilimEi(26x16x7_THER)
11 100033089-0005 Bolt, M6x90 1 GB16674/NE B 2M6x90(ZE )
12 100011540-0007 Bolt, M6x50 2 GB16674/NE B 12M6x50(= E5¥)
13 100011536-0002 Bolt, M6x30 2 GB16674/NE B 12M6x30(ZE H)
14 100101320 Oil Lelve Sight Window 1 CG125D=S 3L SHAUAMEE
15 100203112-0001 Holder Cliutch Cable 1 DTI0HABNELR(EAH)
16 100100015 SpRing,Oil Fine Filter 1 ZS96HERRE
17 100200036 Oil Filter 1 DT100HLi¥E 75 88 2015
18 1000115460001 Bolt, M6x115 1 GB16674/NE#EMEx115(= )
19 100011542-0001 Bolt, M6x60 2 GB16674/N& B 12M6x60(= 5 )
20 100031588 O-Ring, ¢38.6x2.6 1 OZE(¢38.6x2.6_T EH)
21 100204438-0002 Cap Oil Filter 1 DT1904Li#HE B 28 5 (P AL FE{E)
22 100011531-0007 Bolt, M6x18 2 GB16674/NZ B 12M6x18(= (H4¥)
23 100062064 Oil Cooler Comp 1 | CB125DMATEEHEABHAE9H)
24 100104873 Oil Ruler Assy 1 TOHLUERAS (BHERX_BIR_FB)
25 100106578 Washer,@10x1x@l4 12 FHE(910x1x14)
L} 26 100201818 Furel Pipe 1 DT1904MEME
= 27 100100347-0001 Bolt,M10x1.25 4| zsoeRI S E L BEM10x1.25(= B )
v 28 100201806 Oilpipe Assy 2 WI140F B M EE S (L:340)
o
9
LEFT CRANKCASE COVER POS. PART NO ERP CODE ENGLISH NAME QY NAME
A TS0073 Complete Assembly
1 100301454 Screw 6 W1208 & 8 %] (4x15)
A- ASSmeW 2 100107948 Clutch Driven Gear Cover 1 C100E & BMENHEHIN
I 3 100107896 Clutch Dash Pot Slipcover 6 CI0EABETE
4 100057812 Gear 1 DT190ME ik
5 100057811 Outer Cover 1 DT190H & 851 & (2#)
6 100103340 Washer 1 Cl00E A& BIERLE
7 100103350 Fixing Ring, Clutch 1 CL100EHEABERIF
8 100301365 Pressure Plate Clutch 1 DT100B A BER
9 100103413 Drive Friction Disk 6 CBI2SHIE &R EERA
10 100103420 Outer Friction Disc A 5 BI2SHE & BMIERR
11 100301331 Center Sleeve Clutch 1 DT190E A HHLE
12 100103344 Dish Washer,Clutch 1 CLOOEHE&RBHLE
13 100100514 Lock Nut Clutch 2 CL00XEABHEEEMIAxL
14 100103393 Spring, Clutch 4 WISOB&HHE
15 100301352 End Cover Clutch 1 DT190E & BikE
16 100011267-0003 Bolt, M6X22 4 GB57898R1EM6x22(= B )
17 100031716 BeaRing,6000 1 7% (6000)
18 100062659 Clutch Assembly 1 | DT190M& B EAS FE#H_FH A RHHHR)
19 100103481 Primary Drive Gear 1 W100E 55
20 100202891 Dish Washer,Clutch 1 F125H & BRHEH L (14x2.8x26)




OIL PUMP POS. PART NO ERP CODE ENGLISH NAME QY NAME
A TS0074 Complete Assembly
1 100031834-0002 Screw, M6x40 2 GB819.182£T M6x40(= 1 £¥)
A As?embly 2 100031833-0002 Screw, M6x35 1 GB819. 1R T M6x35(= (1)
! 3 100011168-0003 Bolt, M5x12 1 GB578382#2M5x12(= (= 4¥)
4 100010886 Washer, 96 1 GBI3H H06
5 100100164 Oil Pump Cover 1 WI1504LHFE H R
6 100204609 Outer Rotor Oil Pump 1 WI504LihRIMNEF
. W P 7 100204584 Inner Rotor Oil Pump 1 W1504L3HR AT
X 2 K 8 100032893 Pin, ¢3 X 16 1 GB119.2843x16
Y - 9 100100185 Oil Pump Body 1 W150#Lih3R
8 ‘:‘ 10 100011110 Retaining Ring, 5 1 GB896IZES
N 5 11 100204491 Shaft Oil Pump 1 150#Lie 5 R 4
Y 12 100100212 Pin 1 C120HLih R B 5 92.5x10
i 13 100204526 Oil Pump Gear Assembly 1 WIS04LERIGEAS
14 100208730 Gasket Oil Pump 1 CLIO-AHLBRABHE
15 100100867 Dowel Pin,p8x12x96.3 2 TE A Hip8x12x96.3
| 7 16 100100097 Drive Gear Oil Pump 1 WI120#Lih R I E) 55
17 100100055 Oil Pump Assy 1 WI1504Lih R &
a
@ %
LEFT CRANKCASE POS. PART NO ERP CODE ENGLISH NAME QY NAME
A TS0075 Complete Assembly
A - Assembly 1 1000319580007 Bolt, M6x55 1 GB16674/Nz BEM6x55(= H5¥)
L . 2 100011543-0001 Bolt, M6x65 1 GB16674/NE B2 M6x65(= H5¥)
3 100031959-0007 Bolt, M6x70 3 GB16674/NE B EM6x70(ZE )
4 100031960-0007 Bolt, M6x80 2 GB16674/N2 12 M6x80(= H5¥)
5 100061492 Assembly Chain Protect Plate 1 WI190HRIPRAT
6 100061491 Assembly Guide Plate 1 WI0ERSHRAS
7 100100000-0005 Clip High Voltage Wire 1 70BELEER(=AE)
8 100104647 Oil Seal 11.6x24x10 1 70T AE (11.6x24x10_FURER)
9 100031851-0004 Screw, M6x12 1 GB8238R T Mex12(Z 5 )
10 100104696 Oil Seal 17x29x5 1 7 17x29x5_FURH)
11 100104485 Gearshift Switch Pressing Plate 1 C100#4 {1 FF % B #R(KE M)
12 100100425-0001 Bolt 1 DT1903K £ 5t il 4 12 (k)
13 100200477 Tension Plate Assy 1 DT190HERKRRAT
14 100200500 Guide Plate Chain 1 DT190ERSBRAS
15 100010972-0003 Screw, M6x16 2 GB819.1FETM6x16(= A )
16 100011171-0002 Bolt, M6x12 1 GB578382#2M6x12(= (4¥)
17 100103247 Plate Start Clutch 1 C1002 5 R E {11
18 100060674 Disk Insulator 1 Gl PRI E)
19 100107798 O-Ring,¢6.5x1.8 2 OB (96.5%1.8_F¥ ki FR)
20 100055898-0003 Left Crankcase Block 1 W190% B FEA & (M FE(E)
21 100010557 Pin,¢10x14 2 T B@10x14
22 100100267 Cylinder Stud Bolt A 2 DT1905 &I MW L1843 A(220.5mm)
23 100208717 Gasket Crankcase 1 DT190BHMIFEZ I B(R &A1)
f 24 100100973 BeaRing,(6001) 1 7% (6001_%15)
! 25 100100988 BeaRing,(6203) 1 7% (6203_% 1)
3 iy 26 100102977 Pipe Assy 1 | CG125DESEAM (1 _EBE FELD)
H
RIGHT CRANKCASE POS. PART NO ERP CODE ENGLISH NAME QTY. NAME
A TS0076 Complete Assembly
A - Assembly 1 100100392 Bolt Return Springn Fixing,8x11 1 7O B IR 28X 11
) L 2 100104941 Strainer Oil Fiter 1 TOHLEIEMAS
3 100100320 Cylinder Stud Bolt B 2 DT190< LM 3k #82B(200mm)
4 100106548 Washer,g12.1x2x¢20 1 P (912.1x2x¢20)
5 100100331-0006 Oil Drain Plug 1 CG125DHUAIRE(= A )
% 6 100055899-0002 Right Crankcase Block 1 W190745 B S & (M FE (L)
Y= 7 100101164 Needle BeaRing,(NK15x27x12) 1| EE(NKL5x27x12_FRWILH_REH)
= 8 100100988 BeaRing,(6203) 1 H7%(6203_%15)




CRANKSHAFT CONNECTING-ROD ASSY/PISTO ros.  ParTNO ERP CODE ENGLISH NAVE QTY NAME
A TS0077 Complete Assembly
1 100303132 Hub Dump Chain Sprocket 1 DT190IE R E &84
A- As§embly 2 100101108 Bearing (63/22P63) 2 % (63/22/P63)
' 3 100100639 Semicircular Key 1 70X AR
4 100071511 Connecting Rod Comp 1 W190BhHIEFHS
12 5 100100584 Check Ring Piston Pin 2 GS125;FEHHE
6 100101535 Pin, Piston 1 DT190;EF &M
7 100061500 Piston 1 W1905E %
8 100071537 Oil Loop 2 DT190##F
9 100071538 Oil Ring 1 DT190#3F
10 100067475 Piston Loop 1 DT1905EF &I — (4)
11 100067474 Piston Loop 1 DT190;% & —(PVD)
12 100064591 Piston Ring,Comp 1 DT190;EF & ¥ 2 A (—HPVD)
13 100056263 Crankshaft Connecting-Rod Assy 1 W1908HHHEAT D1+
TRANSMISSION MAIN,COUNTER SHAFT POS. PART NO ERP CODE ENGLISH NAME QTY NAME
A TS0078 Complete Assembly
1 100011097 Retaining Ring, 15 1 GBB894.134 [ 15(411%15_MN1%13.8)
A - Assembly 2 100106417 Washer,p15.2x0.5x(p23 2 T (015.2x0.5%g23_FHF)
: ! 3 100103783 Gear 1 DT190/2 a3 %
4 100300794 Washer,p15.2x0.5x(26 1 DT1908] % H15.2x0.5x26
5 100062010 Countershaft Second Gear 1 W 190! — R4 5%
6 100100628 Check Ring, ¢18.5 3 W100B! s 148
7 100304548 Washer 3 W1008! #5405 8 (917.3x1.2x¢p24)
8 100062012 Countershaft Four Speed Gear 1 W190R! UL %
9 100062011 Countershaft Third Gear 1 W 190! — R4 5%
10 100062020 Countershaft Dabber 1 W190R! #EH
11 100062013 Countershaft Five Speed Gear 1 WI190EIHA L%
12 100062009 Countershaft First Gear 1 W190R! #— %
13 100062019 Countershaft Combination 1 W190RIHAS
14 100103801 Drive Sprocket 1 C100E %4 (428.15)
15 100203657 Fixing Plate Drive Sprocket 1 TOENELEER
16 100031911-0004 Bolt, M6x10 2 GB5783448M6x10(2£ 4 %)
17 100062016 Principal Axis Second Gear 1 W190F i — 14548
18 100103645 Washer, 15.5(17.2)x1.2x21 2 | 70XEIHMNRBE(15.5(17.2)x1.2x21)
19 100103657 Circlip 2 70x I E
20 100062017 Principal Axis Three Four Gear 1 W190F #i=(mu)#4 %
21 100062018 Countershaft Five Speed Gear 1 W190F A4 t%0
22 100062015 Principal Axis Dabber 1 W190F HIE
23 100062014 Principal Axis Combination 1 WI190EHAS
24 100056260 Advocate Countershaft 1 WI190FBIHAS
@%? 6
L
KICK STARTING SHAFT ASSEMBLY POS. PART NO ERP CODE ENGLISH NAME QTY. NAME
A TS0079 Complete Assembly
1 100106512 1 FHRE(p16.1x1x924)
A - Assembly 2 100100596 3 TORR T34 B (18.5x1.2x922.1)
‘ ! 3 100106524 2 P (920.1x1x¢27)
4 100105775 1 WI140REN A%
s 18 5 100303345 1 WI120EEHE
' . L 6 100105786 1 TORHHLWE
i 7 100063242 1 W19 s
: q 8 100105790 1 TOREFE
15 g 9 100105736 1 TOREEN I E
) S & 10 100303320 1 W20 FhsiE (3
- - K'\ 11 100303317 1 W12075 5 #3% 8
) = 16 I 100106518 1 AR (p17.2x1x24)
Pl 0 13 100100595 1 T0REN LR (915.5%1.2x¢19)
s ¥ 14 100106508 1 FHE(914.1x1x¢22)
= | L e 15 100011174 Bolt, M6x20 2 GB57834%42M6%20_7424h
12 2 16 100303357 1 W1205R5E ST
17 100061494 Kick Starting Shaft Assembly 1 W190/E 5h = AL
- 13 18 100303421 Start-Up Bar Comp 1 CG125DRRENFTERF(QD-88) B 5
14 -~
-




GEARSHIFT MECHANISM POS PART NO ERP CODE ENGLISH NAME QTY NAME
A TS0080 Complete Assembly
1 100203931 SpRing, Locating Plate 1 C1005E 4R 3 & (2#_E Frtl)
A - Assembly 2 100203961 Locating Plate Assy 1 WI120FH4RAE
. 3 100208389-0002 Gearshift Switch Lamp 1 | C100#4 245 (H#ODI211-3.5A_L:450_—RZEHE)|
4 100100466-0001 Screw 1 W150%4 1251 (B H)
5 100104486 Contact Cearindication 1 C100#4 EohAdsk
6 100062847 Gearshift Fork 2 W190EH#: X
7 100100887 Pin, ¢3x8.5 3 [ #53x8.5
8 100103892 Clip, Spring 3 70EER
9 100062848 Gearshaft Fork 1 W190E ik X
10 100062905 Gearshaft Drum 1 W190ZE iR (A4 E FRtY)
11 100100901 Pin, ¢4x13 5 [ pax13
12 100100887 Pin, ¢3x8.5 2 [ H3x8.5
13 100203854 Press Plate of Gearshift Drum 1 W100% & iR
14 100062846 Stopping Plate 1 W190H 2R (FALEFF1Y)
15 100100419 Bolt M6 x 16 1 L53RE IR 12(M6* 16)
16 100061489 Gearshift Drum Cpmp 1 W190ZE 35k 51 (R A4 E R )
17 100204006 Gearshift Shaft 1 CG125DTE R (BT-OV) A
18 100071615 Gearshift Shaft Comp 1 7O RS4RI (200)
19 100104000 Sleeve of Gearshift Lever Comp 1 TOREBEBEARME
20 100103969 Return Slim 1 TOMBSEI M5 EE
21 100071614 shift Arm Group 1 TORMBEFAS
22 100203866 Gearshift Lever Comp 1 TOMRY B IR (T RS EI T RS _200)
MAGNETO COMP POS. PART NO ERP CODE ENGLISH NAME QTY NAME
A TS0081 Complete Assembly
A - Assembly 1 100062214 Rotor Assy, Magneto 1| cloomenTEanoven_ e E_mE s kiEn A20m)
! 2 100204698-0001 Nut 1 TOREBHLIR B (BOHEL_Z %)
3 100011168-0003 Bolt, M5x12 2 GB57838R#8M5x12(=(15%)
4 1000115340002 Bolt, M6x25 2 GB16674/NRIBAZMEx25(= E %)
\ 5 100205021-0001 Stator Assy Magneto 1 | cloomeiETAA(I2VEE_SHER_BO02_L:340)
(,9 \ \
.} (\ | 1
)] 2 3
SN
|
|
|
ELECTRIC STARTING MECHANISM POS. PART NO ERP CODE ENGLISH NAME QTY NAME
A - Assembly A TS0082 Complete Assembly
L 1 100033003 Retaining Ring, 11 1 GB894.1E11(#F11_R7%10.2)
2 100061487 Sprocket 1 W190RRZhBHl/) e
Q 3 100061493 Starting Motor Drive Chain 1 WI190EEh ERAS (66T ME)
4 100062065 Plate Gear Assy 1 | C135EEhABLAL(H_FURBhE)
6 5 100061488-0001 Starting Motor Assy 1| wisommel (s EIR, 510 ML MR
6 100011533-0005 Bolt, M6x22 2 GB16674/NEEIRMEx22(2£ 5 5)
ELECTRIC POS. PART NO ERP CODE ENGLISH NAME QTY NAME
A TS0083 Complete Assembly
1 100204266-0006 Ignition Coil 1 I E(MGO3B_L:500)
2 100204310 co. 1 A A EE(MD100)
3 100205413 Rectifier 1 R BE(MT12V8-2S05B)
’: . 4 100205381 Relay 1 k€5 83(MQJ10-ZS01A)
tﬁ\\,c"




INLET SYSTEM POS PART NO ERP CODE ENGLISH NAME QTY NAME
A TS0084 Complete Assembly
1 100011175-0007 Bolt, M6x25 2 GB5783448M6x25(= (4 %)
2 100201072 Inlet Pipe 1 DT190H#5E(JQ-8J)
3 100201151 Gasket Inlet Pipe 4 DTI90# SEFHB(FEER)
4 100061525 Intake Manifold 1 W10 SR EHE
5 100010837-0002 Bolt, M6x16 1 GB70.14712M6x16(2 4 7)
6 100061653 Carburetor 1 W1901L i 58(PE28)







